
CWP Grant Application | 1 of 5

Colorado Water Conservation Board

Water Plan

Water Project Summary

Name of Applicant
Name of Water Project

Town of Buena Vista 
Project-01905 Infiltration Gallery Expansion Project

Grant Request Amount $1,107,750.00
Primary Category
Water Storage & Supply

$1,107,750.00

Total Applicant Match $0.00
Applicant Cash Match
Applicant In-Kind Match

Total Other Sources of Funding $0.00
Total Project Cost $1,107,750.00

Applicant & Grantee Information

Name of Grantee: Town of Buena Vista
       Mailing Address: P.O. Box 2002 Buena Vista Colorado 81211

FEIN: 846,000,568

Organization Contact: Shawn Williams
Position/Title:  Email: bvpwdir@buenavistaco.gov
Phone: 719 396 6898
[...]
greater than the MCL of 0.080 mg/L and 0.060 mg/L, respectively, in the distribution system. The 



 

 
Town of Buena Vista  
Preliminary Design Report  16 
 

TOC percent removal requirements based on source water TOC and source water alkalinity are 
summarized in Table 7. 

Table 7 – TOC Removal Requirements 

Source Water TOC (mg/L) 

Source Water Alkalinity (mg/L as CaCO3) 

0-60 >60-120 >120 

Required Step 1 TOC Percent Removal 

>2.0-4.0 35.0 25.0 15.0 

>4.0-8.0 45.0 35.0 25.0 

>8.0 50.0 40.0 30.0 

 
The surface water’s TOC concentration ranges between 2.0 mg/L and 4.4 mg/L and the alkalinity 
ranges from 32.0 mg/L as CaCO3 to 50.8 mg/L as CaCO3. The Town would be required to achieve 
35 percent to 45 percent TOC removal depending on the TOC concentration. 

ALTERNATIVE 1 – PRE-OXIDATION  

Pre-oxidation includes adding an oxidant chemical to the raw surface water which will help with 
treating the TOC and iron in the Cottonwood Creek surface water. The chemical would be injected 
upstream of the main treatment processes and oxidized constituents would be removed through a 
downstream settling or filtration process.   

Three oxidants were evaluated to target the removal of TOC and iron: Potassium permanganate, 
sodium permanganate, and chlorine dioxide. Permanganates are useful in oxidizing iron, 
manganese, taste and odor compounds, and are beneficial in controlling nuisance organisms, and 
control of formation of DBPs by oxidizing precursor compounds, such as TOC, and reducing the 
demand for additional disinfection downstream. Potassium permanganate is a solid powder and 
requires batching to a 2 to 3 percent solution by the operator. Sodium permanganate is delivered 
in liquid form. Approximately 1 mg of permanganate is required to oxidize 1 mg of iron in the raw 
water. The resultant dosing for either permanganate is anticipated to be between 0.1 and 1.0 mg/L, 
based on preliminary raw water quality information. Jar testing would be required to determine 
the seasonal optimal dosing range, as well as TOC removal rates. Permanganate can require up to 
30 minutes of contact time to fully oxidize the targeted constituents. 

Chlorine dioxide is also useful in oxidizing iron and TOC. It has a much faster, nearly 
instantaneous reaction time, however, it results in production of chlorite and chlorate ions, which 
are disinfection byproducts. Approximately 1.2 mg of chlorine dioxide is required to oxidize 1 mg 
of iron in the raw water. The resultant dose for chlorine dioxide would be between 0.2 and 1.0 
mg/L. Jar testing would be required in order to determine the optimal dosing range for oxidant 
selection. A summary of the advantages and disadvantages for each oxidant is provided in Table 
8. 

 



 

 
Town of Buena Vista  
Preliminary Design Report  17 
 

Table 8 – Pre-Oxidation Alternatives Analysis   

Alternative Advantages Disadvantages 

Potassium 
Permanganate  

• Lowest chemical cost  

• May be delivered in liquid or powdered 
form 

• Longest reaction time  

• Largest contact volume requirements  

• Highest capital cost  

• Limited effectiveness for TOC 

Sodium 
Permanganate  

• Chemical delivered as a liquid, reducing 
chemical makeup time as compared to 
potassium permanganate  

• Faster reaction rate than potassium 
permanganate  

• Reduced contact volume  

• Higher O&M and delivery cost than 
potassium permanganate  

• Limited effectiveness for TOC removal 

 

Chlorine 
Dioxide  

• Effective for TOC removal 

• Instant oxidation reaction, minimal contact 
volume required  

• Powerful Oxidant and Disinfectant. 

• Smaller footprint 

• Chlorite monitoring required  

• Highest O&M cost 

• Potential to increase DBPs during summer 
months (chlorite)  

ALTERNATIVE 2A – COAGULATION (DIRECT FILTRATION) 

Coagulation is the addition of a coagulant chemical to target TOC and turbidity removal. The 
coagulant is injected upstream of the main treatment process and mixed into the raw water. Mixing 
can be induced via a static mixer or rapid mixer depending on the main treatment process that 
follows. For direct filtration, the majority of precipitated constituents are filtered out by the main 
treatment process. 

Direct coagulation and filtration is not a recommended option for treating surface water from 
Cottonwood Creek, as it contains high levels of TOC in dissolved form, iron, and diatoms. In 
addition, the surface water is subject to turbidity spikes during spring runoff events that will lead 
to low filter run times and reduce the efficiency of the filtration process.  

ALTERNATIVE 2B – COAGULATION WITH FLOCCULATION AND SEDIMENTATION (CONVENTIONAL 

FILTRATION) 

The main difference between conventional treatment and direct filtration is the inclusion of the 
flocculation and sedimentation process for removal of flocculated particles prior to filtration and 
reducing the formation potential of Disinfection Byproducts (DBPs) associated with TOC and 
chlorine. With certain raw water quality, flocculation and sedimentation will reduce TOC and 
particulates of concern prior to filtration and allow for increased filter run times.  



 

 
Town of Buena Vista  
Preliminary Design Report  18 
 

After a coagulant is added to the raw water, raw 
water enters a flocculation basin. Flocculation 
basins consist of two to four basins in series, each 
equipped with a mixing device or paddle wheel such 
that the mixing intensity decreases from basin to 
basin, inducing floc formation. After flocculation, 
water enters a sedimentation process. A 
sedimentation process includes slowing down the 
velocity of water moving across a basin. By slowing 
down the water, the floc can settle to the bottom of 
the basin and be removed by a collection system. 
The sedimentation process can be improved by 
installing plate settlers into the basin. Plate settlers 
decrease the basin footprint and volume required to  
effectively settle the floc, significantly reducing 
capital cost and improving resiliency.  
 
Jar testing with three different coagulants was conducted on July 20, 2021, to determine optimal 
doses and removal efficiencies for TOC. The three coagulants evaluated include Sodium 
Aluminate (NaAlO2), Aluminum Chlorohydrate (ACH, Nalco 8187), and PACL (Nalco 8134). 
The jar testing results indicated that ACH was the most effective coagulant for removing TOC 
using direct filtration. For additional information see the Pilot Study Report. 

ALTERNATIVE 3 – PRE-SEDIMENTATION POND 

Pre-sedimentation ponds are a low maintenance method that can be used to settle large particulates 
out of the raw water prior to treatment. These ponds are generally sized to decrease the velocity of 
the water prior to treatment to promote settling. However, dissolved contaminants and smaller 
microorganisms are not settled out unless pre-sedimentation is combined with other pretreatment 
alternatives. The Town has an existing pre-sedimentation pond with a weir that also helps settle 
out larger sediment. 

Table 9 provides an analysis of the advantages and disadvantages of the pretreatment alternatives. 
The recommended pretreatment alternative can be one or more of the alternatives discussed. 
 
Table 9 – Pretreatment Alternative Analysis 

Alternative Advantages Disadvantages 

Pre-oxidation 

 

• Lowest construction cost  

• May be constructed outside of building  

• Easy operation 

• Low annual O&M  

• Largest footprint  

• Highest detention time for sedimentation 
process  

• Limited TOC 

• No Giardia credit 

Coagulation 
(Direct 
Filtration) 

• Lowest construction and O&M cost 

• Smallest Footprint 

• Can be installed now and integrated in 
later with Flocculation / Sedimentation  

• Limited TOC and turbidity removal 

• No credit for Giardia Inactivation 

• Difficult to control dosing  

Figure 5 – Plate Settlers 



 

 
Town of Buena Vista  
Preliminary Design Report  19 
 

Alternative Advantages Disadvantages 

Coagulation 
with 
Flocculation 
and 
Sedimentation 

• Most reliable 

• Able to treat turbidity over 500 NTUs 

• Very effective for TOC removal 

• 0.5 log inactivation for Giardia 

• Handles varying water quality 

• Larger Footprint  

• Higher capital and O&M costs 

• Produces a sedimentation residuals  

Pre-
sedimentation 

• Low maintenance and cost 

• Allows for raw water equalization and 
blending and discrete particle settling 

• Less reliable for particulate removal 

• Larger footprint 

• May have algae growth 

• No Giardia inactivation credit 

TREATMENT ALTERNATIVES (FOR IG AND SURFACE WATER) 

Since it is anticipated the IG will be reclassified as GWUDI the Regulations require a filtration 
step similar to Cottonwood Creek. Filtration is a physical barrier such as mixed media, membranes, 
or cartridges. These three alternatives are explored below. Note that any alternative that can 
effectively treat surface water can also treat IG water. 

ALTERNATIVE 1 – MIXED MEDIA FILTRATION   

The Town is familiar with mixed media filtration from the abandoned WTP. It is possible to 
repurpose the four basins (two filter basins and two flocculation basins) for mixed or dual medial 
filtration. All four basins are of identical size (12 ft x 12 ft) and depth and are common wall to the 
existing filter gallery. More current technology utilizes molded plastic underdrains with lower 
profile and air scour rather than surface wash. The existing vertical turbine pump that provides 
backwash supply will need to be replaced along with expansion of the existing backwash recovery 
ponds. The existing flocculation basins will need to be outfitted with media and piping penetrations 
to match the other two filters. The clearwell could be repurposed for chlorine contact and backwash 
supply.  

Based on historic operations for treating surface water, mixed media filtration will require 
pretreatment for particulate and precursor removal for increasing filter run times and reducing 
backwash volumes and waste. Historically, the mixed media filters had short run times, requiring 
operating staff to spend the night during certain times of the year to meet water demand. The 
frequent filter clogging is likely due to the large quantity of diatoms and algae discovered in the 
Cottonwood Creek surface water. Their removal through sedimentation will improve mixed media 
filter run times. 

Proprietary packaged treatment units are available that offer coagulation, contact adsorption 
clarification and filtration with a significantly smaller footprint compared to conventional 
treatment systems. However, CDPHE classifies these proprietary packaged systems as direct 
filtration systems because they do not meet design criteria for flocculation and sedimentation 
hydraulic retention times. 



 

 
Town of Buena Vista  
Preliminary Design Report  20 
 

ALTERNATIVE 2 – MEMBRANES  

There are two main types of membrane filtration processes that may be considered for the Town’s 
surface water and IG source:  pressure and gravity. Pressure Membrane Filtration (PMF) are 
defined as an applied or mechanical (pump or vacuum) that forces or pulled through a hollow fiber 
to create a permeate or filtered effluent. Gravity Membrane Filtration (GMF) does not require an 
applied or mechanical force to draw water through a hollow fiber to create a permeate of filter 
effluent, much like a mixed or dual media filter system.   

GMF is a process of removing particulate and 
organisms from a raw water source by straining water 
through a hollow membrane filter using gravity rather 
than a pressure gradient.  Most GMF systems are 
considered ultrafilters (UF), which have a pore size of 
0.04 micron which requires a backwash and air scour 1 
to 2 times per day, depending on raw water quality. 
Gravity filter membranes do not require a chemical 
clean, or clean in place systems. Typical surface 
loading rates for GMFs is 6 to 8 gallons per day per 
square foot (gpd/ft2) 

PMF systems remove particulate and organisms from 
the raw water stream by straining the raw water through 
a hollow fiber using an applied (pressure or vacuum) 
pressure gradient. Similar to GMF, most PMF systems 

are UF with an effective pore size opening of 0.04 microns. Typical UF transmembrane pressures 
range from 20 to 30 PSI. PMF technology is relatively consistent across manufacturers and most 
manufacturers can provide customizable skids depending on the owner’s preferences for ancillary 
equipment, capacity, and operational flexibility. An advantage of GMF and vacuum applied PMFs 
over pressure (forced) applied PMF, is that, since submerged, modules can be installed within 
existing basins for retrofitting existing WTPs. Typical surface loading rates for PMFs is 25 to 35 
gpd/ft2. GMFs also do not require clean-in-place (CIP) and maintenance wash chemicals 
compared to PMFs for restoring and minimizing irreversible fouling. GMFs are backwashed with 
finished water with chlorine injection and air scour, similar to mixed media filters.  

ALTERNATIVE 3 – CARTRIDGE FILTERS  

Cartridge filters are a simple technology that consists of a housing and modular filters. They use 
pressure from pumping or gravity flow to push the water through the modular filters. The modular 
filters are made with a microfiber media designed in an accordion or pleated pattern to maximize 
surface area for treatment. A 100 gpm cartridge typically has a filter surface area of 120 square 
feet. The cartridge filter pores are specifically sized to remove cyst-sized particles from the raw 
water, which are 1 to 2 microns, so they generally are best suited to target the removal of 
microorganisms. The cartridges come in various sizes ranging from 0.35 to 150 microns, 
depending on the raw water quality. A typical installation would consist of a cartridge with a larger 
pore size, often referred to as a prefilter, followed by a filter with a smaller pore size, the 
compliance filter, in series.  

Figure 6 – Gravity Membrane 



 

 
Town of Buena Vista  
Preliminary Design Report  21 
 

In order for cartridge filters to comply with Regulation 11 for surface water systems, it must be 
demonstrated that the turbidity entering into (influent) the compliance filters is less than or equal 
to 1.49 NTU. One or more of the following methods may be submitted as proof: 

1. Turbidity results – A minimum of one turbidity 
reading per week from March through June 
showing raw water turbidity or pretreatment 
turbidity reliably achieving less than 1.49 NTU. 

2. Pilot/demonstration study – A pilot or 
demonstration with the proposed compliance 
cartridge filter showing the ability to reliably 
achieve less than 1.49 NTU downstream of the 
compliance filter for at least one month during the 
critical or most challenging period.  

3. Particulate removal study – A minimum of weekly 
results from particulate studies showing the ability 
to reliably achieve less than 1.49 NTU prior to the 
compliance filter for at least a two month period 
during critical or most challenging period. 

A pilot scale study was performed to determine if cartridge 
filtration is a viable option to comply with Regulation 11 
for the Town’s surface water source. During the pilot study 
the turbidity of the prefiltered water did not exceed 1.49 NTU. However, the surface water 
compliance filter still experienced rapid fouling and the differential pressure consistently increased 
to 30 psi within 24 hours. As indicated in the surface water quality discussion in Section 2, it is 
suspected that the rapid filter fouling was caused by a combination of algae and minerals in the 
raw water. Additionally, higher TOC concentrations in the raw surface water would require 
coagulation and flocculation, which would create even greater particulate loading on cartridge 
filters and further decrease cartridge life. For these reasons, cartridge filtration is not recommended 
for surface water. However, it is a viable treatment alternative for the IG water because of the 
[...]
For liquid storage tanks over 55 

gallons 
Yes 

Chemical Tank Vent 
For liquid storage tanks over 55 

gallons; no common vents 
Yes 

Chemical Tank Level Yes Yes 

 
Flocculation and sedimentation is recommended after pre-oxidation and coagulation using two 
trains. Each flocculation train will consist of three basins, each equipped with a paddle wheel and 
over-under baffles. Water will flow from the final flocculation basin to a sedimentation basin 
equipped with plate settlers. Settled water flows from the plate settlers to the next treatment 
process, while settled solids are collected and sent to a residuals handling process. Table 19 shows 
conceptual design criteria for flocculation and sedimentation with plate settlers.  

Table 19 – Design Criteria for Flocculation and Sedimentation  

Parameter CDPHE Design Criteria Propose Design 

Design Flow (per Train / design / 
buildout) 

N/A 2.5 MGD 

FLOCCULATION 

Basin Dimension (L x W x D) per 
Train 

Design should minimize short 
circuiting 

15 ft. x 15 ft. x 16 ft. side water 
depth 

Number of Flocculation Stages per 
Train 

Minimum 2 3 

Minimum Flocculation Detention 
Time at Design Flow 

30 min 45 minutes 



 

 
Town of Buena Vista  
Preliminary Design Report  40 
 

Parameter CDPHE Design Criteria Propose Design 

Mechanical Agitation 
If used must provide decreasing 

energy 
Yes 

Velocity of flocculated water 
Greater than 0.5 and less than 1.5 
feet per second through pipes or 

conduit 
11" to 18" diameter pipe 

SEDIMENTATION 

Basin Dimension (L x W x D) per 
Train 

Provided for dewatering 
40 ft. x 15 ft. x 16 ft. side water 

depth 

Plate Loading Rate Maximum of 0.7 gpm/ft2 0.3 gpm/ft2 

Head Loss through System N/A 2.5 ft 

Solids Removal Concentration N/A 0.5 to 2.0 -percent 

Sludge Flow Per Collector N/A 150 to 200 gpm 

Hose bibs For washdown and maintenance Yes 

rate of flow over outles weirs 
Must not exceed 20,000 gpd/ft2 of 

outlet launder 
Yes 

Plate Loading Rate Maximum of 0.7 gpm/ft2 0.3 gpm/ft2 

TREATMENT 

Gravity membrane filters (GMF) are the recommend alternative for surface water to reduce 
turbidity to below 0.1 NTU and to remove constituents of concern and pathogens. GMF can be 
placed into the existing filter basins with minimal design changes to the existing tanks. The 
preliminary design criteria for a GMF is shown in Table 20.  It is important to note the number of 
gravity membrane modules is flexible based on preference and manufacturer recommendations as 
design proceeds. Another advantage of GMF is that it is more forgiving for treating surface water 
without robust pretreatment meaning that GMF can be used for both IG and surface water with 
minor pretreatment improvements (i.e. pre-oxidation) and potentially phasing in future 
pretreatment facilities. 

Table 20 – Design Criteria for Membrane Filters  

Parameter CDPHE Design Criteria Propose Design 

Design Capacity N/A 2.5 MGD 

Initial Capacity per Skid N/A 580 gpm 

Membrane Flux 
Design flux and basis for flux 

selection must be provided in the 
BDR. 

Based on manufacturer 
recommendation 

Raw/Feed/Source Water Quality 

Raw water analysis as stated in 
Item 1.2.3 to justify membrane 
design and pre-treatment steps 

Yes 

Clear identification of source raw 
water quality 

Yes 

Raw/Feed/Source Water Quality 
Quality of feed water to the 

membrane system used to rate 
capacity 

Yes 

Pre-treatment chemicals 
compatibility 

Statement of Compatibility between 
membrane material and upstream 

processes 
Yes 



 

 
Town of Buena Vista  
Preliminary Design Report  41 
 

Parameter CDPHE Design Criteria Propose Design 

Maximum Transmembrane 
Pressure (psi) 

Must not exceed maximum as 
specified in specific membrane 

acceptance list 

Based on manufacturer 
recommendation 

Turbidity Monitoring 
Turbidity monitoring on combined 

filter effluent and individual 
membrane units 

Yes 

Turbidity Performance Standards 
0.1 NTU 95% of time, not to exceed 

0.5 NTU for each skid and 
combined effluent 

Yes 

Integrity testing 
Direct integrity testing method with 

failure criteria clearly delineated 
Yes 

Repair of Broken Fibers 
Protocol for report of broken fibers 

shall be provided 
Yes 

Membrane Pretreatment - Strainer 

Strainer system prior to membrane 
system to protect the fiber. Identify 

mesh size and provide function 
description including operation, 

headloss recovery, and method to 
handle waste stream 

Based on manufacturer 
recommendation 

Influent and effluent sampling taps Required Yes 

Appropriate pressure measurement 
for TMP and direct integrity testing 

Required Yes 

Meter indicating instantaneous flow Required Yes 

Online turbidimeters on the effluent 
line for each unit 

Required Yes 

Flow rate controller to control 
membrane flux on each unit 

Required Yes 

Membrane Pretreatment - Strainer 

Strainer system prior to membrane 
system to protect the fiber. Identify 

mesh size and provide function 
description including operation, 

headloss recovery, and method to 
handle waste stream 

Based on manufacturer 
recommendation 

Influent and effluent sampling taps Required Yes 

Appropriate pressure measurement 
for TMP and direct integrity testing 

Required Yes 

Meter indicating instantaneous flow Required Yes 

Online turbidimeters on the effluent 
line for each unit 

Required Yes 

Flow rate controller to control 
membrane flux on each unit 

Required Yes 

Control System -Backup System 

Automated monitoring and control 
system must be provided and 

consist of: 
Yes 

Spare PLC loaded with most 
current program or dual running 

PLC with synchronized programs 
Yes 

Backup power supply for PLC Yes 

Control System - automatic 
shutdown process 

Include automatic shutdown 
processes for: 

Yes 



 

 
Town of Buena Vista  
Preliminary Design Report  42 
 

Parameter CDPHE Design Criteria Propose Design 

High raw or filtrate turbidity Yes 

Pump failure Yes 

High pressure decay test Yes 

High TMP Yes 

Redundancy 
Membrane system redundancy 

(along with disinfection) 
Yes 

BACKWASH 

Backwash General 

Description of backwash protocol 
including frequency, duration of 

events, mechanism for 
backwashing, backwash water 

supply, and basis of the approach 

Based on manufacturer 
recommendation 

Backwash Chemicals 
Identification of backwash 

chemicals used 
Based on manufacturer 

recommendation 

Backwash Supply and Waste 
Description of backwash supply 

and waste and disposition at 
completion of backwash 

Yes 

CLEARWELL AND DISINFECTION 

Chlorine addition to the filtered surface water is required to achieve disinfection. Since membranes 
receive a 3-log Giardia credit, the remaining 4.0-log virus disinfection can be achieved using a 
minimum 18,000 gallon clearwell, assuming a pH of 8.0, a temperature of 10°C, a baffle factor of 
0.6, a 1 mg/L chlorine residual, and a production rate of 2.5 MGD. To allow for operations 
flexibility a minimum 25,000 gallon clearwell is recommended. The existing 33,000 gallon 
clearwell has sufficient capacity to achieve disinfection contact time if baffles and inlet and outlet 
diffusers are added to obtain a 0.6 baffle factor.  

Onsite sodium hypochlorite generation is recommended. Onsite generation minimizes the storage 
and handling of hazardous chemicals in the form of sodium or calcium hypochlorite. Similarly, 
the onsite generation requires only salt as a consumable, which is much more readily available 
than the other two disinfection chemicals described in Section 3. This would make the Town more 
self-reliant in the event of any kind of a shortage or transportation delays. Clearwell and disinfection 
design criteria are presented in Table 17 above. 

BACKWASH PONDS 

Solids from the high-rate sedimentation process will be transported to backwash ponds for settling, 
thickening, and storage for eventual disposal. The existing backwash ponds will be used for this 
purpose. The ponds will need to be rehabilitated with new inflow and outflow piping and pumps, 
restorative grading, and new liners. The pumps will recycle clear supernate to the head of the pre-
sedimentation pond. The backwash waste water could also to be discharged to Cottonwood Creek 
which would require a surface water discharge permit. The Town does not currently have an 
existing surface water discharge permit and would need to apply for one. As needed, solids will 
be pumped into tanker trucks and hauled offsite for disposal. If the infiltration gallery is used as a 



 

 
Town of Buena Vista  
Preliminary Design Report  43 
 

primary water source, solids accumulation is expected to be minimal and require very infrequent 
pumping.  

CONSIDERATIONS 

Considerations to operator certification, WTP production capacity, WTP resiliency, operations and 
maintenance, and capital cost for the recommended Cottonwood Creek surface water 
improvements are discussed below. 

OPERATOR CERTIFICATION 

For the recommended surface water treatment system, the required operator certification 
requirement would be a Class A. For 2.5 MGD production, both coagulant addition and membrane 
filtration will require a Class A license, while the permanganate dosing and onsite hypochlorite 
generation will require Class B. For a flow less than 2.0 MGD, the certification requirements would 
drop to Class B and Class C licenses for the respective processes.  

PRODUCTION  

There is typically sufficient flow in Cottonwood Creek to supply the 2.5 MGD, as long as the 
Town’s water rights permit.  

RESILIENCY 

Incorporating the capacity to treat either 2.5 MGD of water from Cottonwood Creek or the 
infiltration gallery provides the most resiliency possible because the alternative source can be used 
if either groundwater or surface water becomes unavailable for use.  

OPERATION AND MAINTENANCE  

As indicated by the higher operator certification requirements, the proposed surface water 
treatment system would represent significantly more complex operations and maintenance than 
the cartridge filtration system. Pretreatment chemical dosing, of potassium permanganate and 
coagulant require dosing calculations and regular jar testing to ensure the proper balance between 
effective dosing and chemical usage. The rapid mixers, flocculators, and high-rate settling basins 
include motors and many moving parts that would require periodic greasing and parts replacement. 
The membrane filtration involves the fine tuning of numerous setpoints and periodic cleanings of 
different intensities.  

The estimated annual and 20-year O&M cost for the proposed treatment processes is $110,625 and 
$2,347,300, respectively. The O&M cost are included in Appendix . 

CAPITAL COST (OPC) 

The capital cost for the proposed treatment processes is estimated to be $12,751,000. The OPCs 
are included in Appendix E. 



 

 
Town of Buena Vista  
Preliminary Design Report  44 
 

PRIORITIZATION AND PHASING  

The IG water quality is superior. If the Town intends to install treatment for Cottonwood Creek 
surface water but rely on IG water as the primary raw water source, the Town may consider not 
installing flocculation and sedimentation at this time. Membranes will effectively treat IG water, 
and membranes with pre-oxidation and coagulation will effectively treat Cottonwood Creek 
surface water most of the year. By removing the flocculation and sedimentation processes, the 
WTP will not remove as much TOC and will be more susceptible to environmental events such as 
fires and mudslides.  

The main concern with not removing sufficient TOC is that the chlorine could react with the TOC 
to form DBPs in the distribution system. However, DBPs compliance is based on a rolling annual 
average, so if the Town uses surface water for one month of the year, while the IG is offline, the 
rolling annual average will most likely remain below the MCL. The risk of environmental impacts 
is decreased if the Town can treat both IG water and Cottonwood Creek surface water. If an 
environmental event impacts Cottonwood Creek, the Town could use IG water.  

By not installing flocculation and sedimentation now, the Town could reduce the cost of a surface 
WTP. The WTP will not be as resilient, but it should be adequate if the IG is the primary water 
source for the majority of the year. The surface WTP can be designed for the addition of 
flocculation and sedimentation in the future, if the Town begins to rely more on Cottonwood Creek 
surface water. 

If the Town chooses to treat the IG water through cartridge filtration, a Class C operator license is 
required while the WTPs rated capacity is below 2.0 MGD. If the WTP rated capacity expands to 
2.5 MGD, a Class B operator license is required. If the Town chooses to treat surface water, a 
Class B operator license is required while the WTP’s rated capacity is below 2.0 MGD and 
licensing requirements will change to Class A once the rated capacity expands to 2.5 MGD.  



 

 
Town of Buena Vista  
Preliminary Design Report  45 
 

SECTION 5 – PROJECT RECOMMENDATION 

The WRMP recommends the Town should have the ability to treat IG and surface water to allow 
for maximum redundancy and flexibility to provide water for the Town’s customers. The IG 
provides high quality water that requires minimal treatment and is more resilient against natural 
disasters, while the surface water is more predictable in terms of capacity and can provide reliable 
redundancy. Installing a new IG will not provide full redundancy to the water system because the 
existing IG does not have a 2.5 MGD capacity while the surface water source requires pretreatment 
in order to remove constituents of concern. By including IG and surface water improvements in 
the final recommended project, the Town may choose to use the more pristine IG source the 
majority of the time while still having the flexibility to use the surface water when the IG capacity 
is not sufficient. A preliminary process flow diagram (PFD) and layout are shown in Figure 15 and 
Figure 16, respectively.  

The project recommendation includes a 2.5 MGD firm capacity WTP that will be initially 
approved for 2.0 MGD capacity. By designing for a larger firm capacity but permitting for a lower 
capacity, the Town is able to keep a Class B ORC license until the WTP demand exceeds 2.0 
MGD. Once the water demand is near 2.0 MGD, the Town can apply for a rate increase and become 
permitted for a 2.5 MGD plant without having to complete capital projects to increase the capacity 
of the WTP. The ORC will also need to have a Class A license when the Town applies for a rate 
increase. 

INFILTRATION GALLERY SUPPLY 

Installing a new IG will increase capacity from Gorrel Meadows to 2.5 MGD. As discussed in 
Section 5, the new IG will be comprised of laterals made of HDPE pipe installed at a depth of 20 
feet. The new IG will be a completely separate system from the existing IG, which will provide 
some redundancy for the Town. 

COTTONWOOD CREEK SURFACE WATER SUPPLY 

A new intake structure at Cottonwood Creek will include a new headgate and diversion. As 
described in Section 4, the new headgate and diversion will have a natural design that will allow 
for fish passage, maintain the stability of the structure, protect from erosion and reduce impacts to 
the pre-sedimentation pond and upstream channel. 

PRETREATMENT 

Pretreatment will include pre-sedimentation pond improvements, pre-oxidation and direct 
coagulation. A full flocculation and sedimentation system can be installed in the future, if needed 
or as Town relies more on surface water. 

 



FIGURE 15 - PROPOSED PROJECT PFD 1319 Spruce Street
Boulder, CO 80302
303.444.1951
www.jvajva.com

JVA, Inc.

Boulder ● Fort Collins ● Winter Park
Glenwood Springs ● Denver



FI
G

U
R

E 
16

 - 
PR

O
PO

SE
D

 P
R

O
JE

C
T 

LA
YO

U
T

13
19

 S
pr

uc
e 

St
re

et
Bo

ul
de

r, 
CO

 8
03

02
30

3.
44

4.
19

51
w

w
w

.jv
aj

va
.c

om

JV
A,

 In
c.

Bo
ul

de
r ●

 F
or

t C
ol

lin
s 

● 
W

in
te

r P
ar

k
G

le
nw

oo
d 

Sp
rin

gs
 ●

 D
en

ve
r



 

 
Town of Buena Vista  
Preliminary Design Report  48 
 

The pre-sedimentation pond will be rehabilitated with a new liner. Any necessary improvements 
to the valves and piping from the intake structure to the pre-sedimentation pond will be included. 
Potassium permanganate will be used to oxidize iron and TOC. ACH coagulant will be used to 
remove iron and TOC.  

TREATMENT 

Gravity membranes will be installed for treatment filtration so the Town will have the ability to 
treat surface water, as discussed in Section 4. The gravity membranes will be installed in the 
existing concrete basins in the existing WTP building, reducing construction costs. Water from the 
IG and the surface water will combine in a pipeline and gravity flow to the membranes. 

CLEARWELL AND DISINFECTION 

The existing 33,000 gallon clearwell has sufficient capacity to achieve 4-log removal of virus 
inactivation since gravity membranes will be installed. The existing clearwell does not have any 
baffles. Baffles will be installed to increase the baffling factor in the clearwell, thereby increasing 
the capacity of the clearwell. An onsite sodium hypochlorite generator will be installed for 
disinfection.  As discussed in Section 4, the materials necessary for onsite generation are more 
readily available than other disinfection chemicals. Only one onsite sodium hypochlorite 
generation system will be installed, with space for a future onsite generator. Rather than a 
redundant onsite generation system, the Town can store 10-percent liquid sodium hypochlorite 
solution onsite in 55 gallon or smaller drums as backup. Spare parts for the single sodium 
hypochlorite system will be stored onsite. 

The filtered water from the membranes will be dosed with sodium hypochlorite prior to gravity 
flowing into the existing clearwell.  

PH ADJUSTMENT 

As discussed in Section 4, caustic soda will be added to adjust pH when the Town is utilizing IG 
water. The chemical feed system will consist of a duty and standby pump system and bulk storage 
tank. From the clearwell, the treated water will flow by gravity to the distribution system. 

CAPITAL COST (OPC) 

The capital cost for the recommended treatment processes is estimated to be $11,317,000. The 
OPCs are included in Appendix E. 

 



 

 
Town of Buena Vista  
Preliminary Design Report  49 
 

SECTION 6 – IMPLEMENTATION 

This section explores permitting, equipment preselection, construction manager at risk (CMAR) 
project delivery method, and anticipated schedule to implement the recommended improvements. 

CDPHE DESIGN CRITERIA AND PERMITTING  

In accordance with the Regulations, the CDPHE Engineering Section reviews and approves 
drawings and specifications relating to new or modified WTPs. CDPHE reviews for compliance 
with Policy 5 – Design Criteria for Potable Water Systems (Design Criteria). 

Permitting with CDPHE requires submission of a Basis of Design Report (BDR) in accordance 
with the Design Criteria. This submission will include all required forms, design calculations, and 
an updated opinion of probable cost. The BDR includes project and system information, sources 
of potential contamination, water quality data, process flow diagrams and hydraulics profiles, a 
capacity evaluation and design calculations, a monitoring and sampling evaluation, a geotechnical 
report, residuals handling, a preliminary plan of operation, impacts to corrosivity, and other 
supplemental or pertinent information, along with 60-percent drawings and specifications. The 
CDPHE Appendix B: BDR Template will be included with the submission and stamped by a 
licensed Professional Engineer. JVA will review the BDR with the Town and incorporate any 
comments into the packet prior to submission to CDPHE. JVA will respond to CDPHE requests 
for information and incorporate CDPHE comments into the final design.   

EQUIPMENT PRESELECTION  

Pre-selection of the major process equipment is recommended to expedite the overall schedule, 
reduce conflicts during construction, and provide the highest level of equipment design input from 
the Town. Pretreatment, filtration, and chemical delivery equipment is recommended for pre-
selection. 

JVA will work with the Town to pre-select the major process equipment through a formal 
competitive process. Formal Request for Proposals (RFPs) will be advertised to qualified 
manufacturers with preliminary drawings and specifications for the proposed improvements. JVA 
will tabulate the proposals and review with the Town to make a firm selection. Before finalizing 
the scope and cost from the manufacturer, the drawings and specifications will be developed to a 
minimum 30 percent level and modifications of the proposal will be negotiated with the selected 
manufacturer to meet the final design capacities, layout, and specific design features for the Buena 
Vista WTP.  

After selection of the major process equipment, the final proposals with scope of supply, 
performance guarantee, and cost will be incorporated into the Pre-selected Equipment 
specification section of the Project Manual and incorporated into the 60 percent drawings to be 
submitted to CDPHE for BDR approval.   



 

 
Town of Buena Vista  
Preliminary Design Report  50 
 

CONSTRUCTION MANAGER AT RISK (CMAR) PROCESS DESCRIPTION  

The proposed delivery method is Construction Manager at Risk (CMAR). This is a delivery 
defined by the Design Build Institute of America (DBIA). Generally, it is a commitment by a 
general contractor to deliver the project within a defined schedule and price. The CMAR delivery 
process helps to separate and mitigate risk and responsibility for all parties. The general contractor 
is at the table with the owner and engineer to help value engineer and provide constructability 
suggestions in real time prior to construction. The engineer represents the owner during the process 
to negotiate with the contractor and refine the drawings and specifications per the value 
engineering and constructability efforts. The CMAR contractor will bid the project to 
subcontractors and in an open book process share these prices to the owner and engineer.  
Generally, subcontractors are selected based on best value. The preconstruction efforts of the 
CMAR, Town, and engineer culminate in a guaranteed maximum price (GMP). The GMP is open 
book and will be based on the decisions made during the value engineering and constructability 
meetings. 

The procurement for CMAR is a public and competitive process. The engineer completes 30 
percent drawings and specifications and publicly advertises for CMAR services. The CMAR RFP 
is based on a defined budget and includes a bid for lump sum preconstruction services, bid for 
lump sum general conditions cost, bid for percentage for overhead and profit, value engineering 
and constructability ideas, firm qualifications and reference projects, firm financials, and a 
proposed schedule to complete the work. Upon receipt of the proposals, the Town and engineer 
evaluate each submission for price, overall scope, firm experience, motivation, schedule, reference 
projects, and firm capability. The highest ranked proposal will be recommended for selection. 

The project is awarded to the selected CMAR general contractor; however, the amount of the 
award is for the lump sum fee to assist the engineer and owner with value engineering and 
constructability decisions. This fee is generally a fraction of a percent of the total project cost.  The 
initial process promotes team building between the owner, engineer, and contractor and provides 
investment from all parties. The goal of the value engineering phase of the project is to arrive at a 
GMP for a scope of work that incorporates the critical process items and project goals of the owner. 
[...]
2021.06.22 10:25:132021.06.22 10:25:132021.06.22 10:25:132021.06.22 10:25:13

1 / 11 / 11 / 11 / 1

Median Size
Mean Size
R Parameter
Chi Square
Diameter on Cumulative %

:
:
:
:
:
:
:
:
:
:
:
:
:
:

 31.79779(μm)
 50.05490(μm)
2.4746E-2
 0.000336
(1)5.000 (%)-   4.6164(μm)
(2)10.00 (%)-   7.5648(μm)
(3)20.00 (%)-  12.3589(μm)
(4)30.00 (%)-  17.3798(μm)
(5)40.00 (%)-  23.6507(μm)
(6)60.00 (%)-  42.1622(μm)
(7)70.00 (%)-  55.6105(μm)
(8)80.00 (%)-  75.2508(μm)
(9)90.00 (%)- 115.9196(μm)
(10)95.00 (%)- 168.0912(μm)

Horiba Particle Size Distribution Analyzer LA-950 V2

Project Number
Sample Name
ID#
Transmittance(R)
Transmittance(B)
Circulation Speed
Agitation Speed
Ultra Sonic
Distribution Base
Material
Source
Test or Assay. Number
Refractive Index (R)
Refractive Index (B)

:
:
:
:
:
:
:
:
:
:
:
:
:
:

Z05752
Z05752 21M02222-3
202106220935045
 75.8(%)
 70.0(%)
6
5
OFF
Volume
Infiltration Gallery Filter 1

21M02222-3
1.55-0.50i(1.33)[1.55-0.50( 1.550 -  0.500i),1.33( 1.333)]
1.55-0.50i(1.33)[1.55-0.50( 1.550 -  0.500i),1.33( 1.333)]

q(
%

)
q(

%
)

q(
%

)
q(

%
)

Diameter(μm)Diameter(μm)Diameter(μm)Diameter(μm)

U
nd

er
S

iz
e(

%
)

U
nd

er
S

iz
e(

%
)

U
nd

er
S

iz
e(

%
)

U
nd

er
S

iz
e(

%
)

0.00.00.00.0

5.55.55.55.5

1.01.01.01.0

2.02.02.02.0

3.03.03.03.0

4.04.04.04.0

5.05.05.05.0

0.0100.0100.0100.010 30003000300030000.1000.1000.1000.100 1.0001.0001.0001.000 10.0010.0010.0010.00 100.0100.0100.0100.0 1000100010001000
0000

100100100100

10101010

20202020

30303030

40404040

50505050

60606060

70707070

80808080

90909090

Remarks 1
Project #
Preparation
Operator

:
:
:
:

Z05752 04683Z

A. Glass

Data Name
202106220935045
202106220935046
202106220936047

Graph Type Sample Name
Z05752 21M02222-3
Z05752 21M02222-3
Z05752 21M02222-3

Median Size
 31.79779(μm)
 31.27826(μm)
 31.23599(μm)

�� �

�

�

�

�

	




�

�



��

��

��

��

��

�	

�


��

��

�

��

��

��

��

��

� ��� � �� ���� �

���� ����

���� ����

���� ���	

���� ����

���� ����

���� ����

���� ���


���� ���

���� ����

���� ���

���� ����

���� ��	�

���� ��	�

���� ��
�

���� ���


���� ����

���� ����

���� ���	

���� ����

���� ��	�

���� ����

���� ���

���� ���


���� ��	

� �� �

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� �� � � �� �

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

�� �

�	

�


��

��

�

��

��

��

��

��

�	

�


��

��

�

��

��

��

��

��

�	

�


��

��

� ��� � �� ���� �

���� ��


���� ���

���� ���

���� ���	

���� �	��

���� �	��

���� �



���� ��



���� ����

���� ���	

���� ��	�

���� ����

���� �	��

���� ���

���� ���

���� ��


���� �	

���� ��


���� ���

���� ��	

���� ����

���	 ����

���	 ��
�

���
 ����

� �� �

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ���	

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� �	
�

���� �

�

���� ����

���� ���

���� ���

���� ���	

���� �� � � �� �

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ���	

���� ���	

���� ����

���� �
��

���� ��	�

���� ���	

���� ��	�

���� ����

���� ��	�

���� ����

���� ���	

���� ���

���� ����

���	 ����

���
 ���

���� ����

�� �

�

	�

	�

	�

	�

	�

		

	


	�

	�

	


�


�


�


�


�


	






�


�




��

��

��

� ��� � �� ���� �

���� �
�

���� ���


���� ���

���� �	
	

���� ���


���	 ����

���� ����

��� ���

���� ���

���
 ����

��� ���

���� ��		

��� ����

���� ���

��	� ����

��	� �	�

��
� �	��

���� ���

���� �	��

���� ��
�

���
 ����

���� ����

��	� ��	�

���� �
�


� �� �

���� ����

���� ���

���� �

�

���� ����

���� �	�	

���� �	


���� ����

���� ��	�

���� ����

���� �	��

���� �	�

���� ����

���� ����

���� ���

���� ��


���� ���

���� �	��

���� ���


���� �
��

���� ����

���� ��
�

���� ��	�

���� ����

���� �	
�

���� �� � � �� �

���� ����

���� ��	�

���	 ����

���� ���


���� ����

���	 ����

��� �


���� ����

���� ����

���� ����

���� ����

��	� �	��

��	� ���

��
� ����

��
� ����

���� ����

���
 �
	�

���� ����

���� �	��

���� �	�	

��� ���	

��� ��

��� ����

��	 ����

�� �

��

��

�	

�


��

��

�

��

��

��

��

��

�	

�


��

��

�

�

�

�

�

� ��� � �� ���� �

���� ����

��� ���	

��
� ���


���� �	��

���� ���


��� ����

��	� �		


�	�� ����

�	� ����

�
�� �	��

���� ����

��� ���


��� �	�	

��
� ���	

���� ����

�	�� ���

��	� �
��

��� �
��

���� ����

�
�
 ��
�

���� ����

� �� �

���� ����

���� ����

���� ��	�

���� �	�	

���� ���	

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� �� � � �� �

��
 ����

��� ����

�� ���

�� �
�	

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

���� ����

Hazen Research Inc.



 

 
 

APPENDIX B – CALCULATIONS 



Job Name: ToBV WTP 

Job Number: 1133e 

Date: 9/10/2021

Flow 2.5 MGD

1,736 gpm

With UV

Minimum 

Operating 

Volume

Baffle 

Factor

Effective 

Volume
Flow

Detention 

Time

Free 

Chlorine 

Residual

CTCALC pH Temp CT99.9 Inactivation CT99.9

Inactivation

(gal) (gal) (gpm) (min) (mg/L) (min*mg/L) (deg C) (min*mg/L) (Log) (min*mg/L) (Log)

18,000 0.6 10,800 1,736 6.2 1.0 6.22 8.0 10 162 0.12 6.0 4.15

Subtotal 0.12 Subtotal 4.15

Credit 3.0 Credit 0.0

Total 3.1 Total 4.1

Required 3.0 Required 4.0

Without UV

Minimum 

Operating 

Volume

Baffle 

Factor

Effective 

Volume
Flow

Detention 

Time

Free 

Chlorine 

Residual

CTCALC pH Temp CT99.9 Inactivation CT99.9

Inactivation

(gal) (gal) (gpm) (min) (mg/L) (min*mg/L) (deg C) (min*mg/L) (Log) (min*mg/L) (Log)

80,000 0.6 48,000 1,736 27.6 1.0 27.65 8.0 10 162 0.51 6.0 18.43

Subtotal 0.51 Subtotal 18.43

Credit 2.5 Credit 0.0

Total 3.0 Total 18.4

Required 3.0 Required 4.0

Input

Calculation

Linked Cell

https://www.colorado.gov/pacific/sites/default/files/WQ-ENG-AppendixA%20Log%20Inactivation%20Brochure%202009.pdf

TOWN OF BUENA VISTA 

CHLORINE CONTACT TIME CALCULATION - CARTRIDGES

FLOW PARAMETERS 

Giardia Virus

Section

Section

Legend

Reference

Clearwell

Clearwell

Giardia Virus



Job Name: Town of Buena Vista WTP Expansion
Job Number: 1133e 

Date: 9/15/2021
By: WY

Specific Gravity 1.3 g/mL
Specific Weight 11 lb/gal

% Solution 50.0 % 
* Dual tanks! 

Dose Chemical Feed Rate Chemical Feed Rate Chemical Feed Rate 30-Days of Storage
mg/L gal/day (100% Solution) gal/day (50% Solution) gal/hr (50% Solution) gallons

2.5 1,736 40.0 75 150 6 4,512
2.5 1,736 30.0 56 113 5 3,384
2.5 1,736 20.0 38 75 3 2,256
2.5 1,736 15.0 28 56 2 1,692
2.5 1,736 10.0 19 38 2 1,128

TOC Coagulant Dose Chemical Feed Rate Chemical Feed Rate 30-Days of Storage
mg/L mg/L gal/day (100% Solution) gal/day (50% Solution) gallons

1.5 1,042 2.0 11 13 26 772
1.3 868 2.0 11 11 21 643
0.5 347 2.0 11 4 9 257
1.5 1,042 3.0 17 19 39 1,157
1.3 868 3.0 17 16 32 964
0.5 347 3.0 17 6 13 386
1.5 1,042 4.5 26 29 58 1,736
1.3 868 4.5 26 24 48 1,447
0.5 347 4.5 26 10 19 579

Ratio of  Coagulant to TOC 5.7

ToBV Preliminary Design Report
Coagulant - Aluminum Chlorohydrate (ACH)

About 5.7 mg/L of coagulant is needed to remove every 1 mg/L of TOC in the raw water. Dose calculations were made based on the average TOC values seen in the 
water, which is 1.13 mg/L. During spring runoff, TOC concentrations are typically higher.

Required 30-Day Coagulant Storage Based on Dose at 2.5 MGD

Flowrate

Required 30-Day Coagulant Storage Based on TOC at Assorted Flows

Flowrate

1133e - ToBV - Chemical Feed Calcs - 20210901 - 2.5 MGD ACH Page 1 of 2



Job Name: Town of Buena Vista WTP Expansion

Job Number: 1133e 

Date: 9/16/2021

By: WY

Description Value Unit Notes

WTP Parameters

Average Capacity 1,380,000 gpd

Maximum Capacity 2,500,000 gpd

Chemical Parameters

Purpose Oxidation

Solution Concentration 3% by weight SDS shows 1.020 g/cm
3
 for 3% KMnO4 solution

Specific Gravity of Solution 1.020 SDS shows 1.020 g/cm
3
 for 3% KMnO4 solution

Pounds per gallon of solution 0.26 lbs/gal Specific Gravity * Lbs of Water in Gallon * Strength

Estimated Average Usage ( MGD)

Flow Rate 1,380,000 gpd

Solution dosing rate 0.50 mg/L Operator input

Chemical use 6 lbs/day lbs chemical = Q (MGD) * dose (mg/L) * 8.34

173 lbs/month lbs/day * days in month (30)

Storage Requirements (Dry Chemical)

Storage Type pails

Storage Capacity per pail 55.125 lbs Manufacturer lists 55.125 lb per pail (97% KMnO4)

Storage Capacity per drum 330.750 lbs Manufacturer lists 330.75 lb per drum (97% KMnO4)

Storage needed for Peak Demand 6 lbs/day 

Storage needed for Peak Month 138 lbs/month 30 days of peak demand at 80% of peak flow rate

2.6 pails

0.4 drums

Storage Capacity, each 55 lbs Manufacturer lists 55.125 lb per pail (97% KMnO4)

Legend

Input

Calculation

Linked Cell

Potassium Permanganate Usage and Storage Calculations

1133e - ToBV - Chemical Feed Calcs - 20210901 - Potassium Permanganate Page 1 of 1



Job Name: Town of Buena Vista WTP Expansion  
Job Number: 1133e 

Date: 9/15/2021
By: WY 

Variable Description Value Unit Notes

Flow Rate Per Train 2.5 MGD
Length Per Train 15 feet
Width Per Train 15 feet
Height 1 Per Train 15.5 feet
Height 2 2 ft freeboard 17.5 ft
Splitter Box Area unused volume p 0.0 sqft
Volume 1 Per Train 3488 feet cubed Based on height 1

Capacity 1 Per Train 26090 gal

Detention Time 1 Per Train 30.1 min

Volume 2 Per Train 3938 feet cubed based on height 2

Capacity 2 Per Train 29456 gal
Detention Time 2 Per Train 33.9 min

Minimum Detention Time 30 min

Maximum Flow Rate Per Train 1.25 MGD Based on min detention time

Maximum Flow Rate Total 2.50 MGD
Based on min detention 
time

Effluent Pipe Diameter 2 feet 24 inches
Pipe Area 3.1 ft^2
Flow Rate 1.9 feet^3/sec

Effluent Velocity 0.62 ft/s
no less than 0.5 or greater
than 1.5 ft/s

Effluent Velocity Design Criteria 1.5 ft/s
Required Pipe Area 1 ft2
Required Pipe Diameter 15 inches

Flow Rate Per Train 3.05 MGD
Flow Rate Total 6.09 MGD

Legend
Input

Calculation

Linked Cell

Flocculation

1133e - ToBV - Floc Sed Calcs for PDR - 20210908 - Flocculator Page 1 of 1



Job Name:  ToBV WTP

Job Number: 1133e 

Date: 9/10/2021

Flow 2.5 MGD

1,736 gpm

Minimum 

Volume

Baffle 

Factor

Effective 

Volume
Flow

Detention 

Time

Free 

Chlorine 

Residual

CTCALC pH Temp CT99.9 Inactivation CT99.9

Inactivation

(gal) (gal) (gpm) (min) (mg/L) (min*mg/L) (deg C) (min*mg/L) (Log) (min*mg/L) (Log)

18,000 0.6 10,800 1,736 6.2 1.0 6.22 8.0 10 162 0.12 6.0 4.15

*add 20 to 

30% 

operating 

vlume Subtotal 0.12 Subtotal 4.15

Credit 3.0 Credit 0.0

Total 3.1 Total 4.1

Required 3.0 Required 4.0

Input

Calculation

Linked Cell

https://www.colorado.gov/pacific/sites/default/files/WQ-ENG-AppendixA%20Log%20Inactivation%20Brochure%202009.pdf

TOWN OF BUENA VISTA 

CHLORINE CONTACT TIME CALCULATION - MEMBRANES

Giardia Virus

FLOW PARAMETERS 

Legend

Reference

Section

Clearwell



 

 
 

APPENDIX C – BUDGETARY EQUIPMENT INFO 



In the past, low pressure membranes promised to 
improve water quality and eliminate pathogens in 
municipal water supplies, but early generations were 
costly. This led to designs intended to maximize flux 
but the tradeoff was complexity for backwashing and 
cleaning and a reduced membrane life.

Now SUEZ has the solution to these challenges. 
SUEZ’s Membrane Gravity Filter (MGF) provides 
several benefits including:

• elimination of chemical cleaning

• high recovery and infrequent backwashing

• extended membrane life

• membrane quality water delivered simply

“SUEZ’s MGF helped us rehab our filters and increase 
our giardia log removal credit from CDPHE. This let us 
avoid a costly clearwell reconstruction.”  

– Bill Greco, Glacier Club - Durango, CO

For more information on SUEZ’s MGF, contact: 
Grant MacInnis, SUEZ Water Technologies & Solutions 
(720) 855-7296 – grant.macinnis@suez.com

Bill Peretti, Coombs Hopkins 
(303) 477-1970 – bill@chcwater.com

solutions for drinking  
water facilities

D.O.V.E.1 finds 75% of 
Colorado surface water 
plants have a Giardia 
issue

get membrane quality 
water – delivered 
without the headaches. 
contact us today.

1CDPHE Disinfection Outreach Verification Effort



 

 
budget proposal for the 
 

Buena Vista Membrane Gravity Filter Budget 
Proposal 

 
 
 
 

august 2021 
 
 
 
proposal number: 11231971gm 
 
 

submitted by: 
Grant MacInnis 
2913 Quitman St. 
Denver, CO 80212 
grant.macinnis@suez.com 
303-396-9532 
 
 

local representation by: 
Coombs Hopkins 
Bill Peretti 
bill@chcwater.com 
 
 
 
 
 
 

 
 
 
 
 
 

note: See end of this proposal for a list of SUEZ Company trademarks that might appear in this document. 

 



 

SUEZ confidential and proprietary information 

 Page 2 of 9 

table of contents 

1 technical and engineering details ..................................................................... 3 

1.1 basis of design ................................................................................................ 3 

2 system process description and scope ........................................................... 4 

2.1 Membrane Gravity Filtration with ZeeWeed 1000 ........................................... 4 

2.2 proposed MGF system configuration .............................................................. 5 

2.3 scope of supply by SUEZ ................................................................................ 6 

2.4 customer equipment to be supplied by customer and reused by 
SUEZ .............................................................................................................. 6 

3 commercial offer ................................................................................................. 7 

3.1 budgetary pricing ............................................................................................. 7 

3.2 equipment shipment and delivery .................................................................... 7 

3.3 freight .............................................................................................................. 7 

3.4 bonds .............................................................................................................. 7 

3.5 pricing notes .................................................................................................... 8 

3.6 conditional offering .......................................................................................... 8 

 

SUEZ Water Technologies & Solutions  
confidential and proprietary information 

The enclosed materials are considered proprietary property of SUEZ Water Technologies &  
Solutions (SUEZ). No assignments either implied or expressed, of intellectual property rights, 
data, know how, trade secrets or licenses of use thereof are given. All information is provided 
exclusively to the addressee and agents of the addressee for the purposes of evaluation and is 
not to be reproduced or divulged to other parties, nor used for manufacture or other means, 
without the express written consent of SUEZ. The acceptance of this document will be 
construed as an acceptance of the foregoing. 



 

SUEZ confidential and proprietary information 

 Page 3 of 9 

1 technical and engineering details 

1.1 basis of design 
This proposal reflects SUEZ supplying a ZeeWeed Membrane Gravity Filter (MGF) 
retrofit to the basins at the Buena Vista WTP.. 

This proposal is based on the following design values 